Final

Preliminary Assessment Report
Camp Santiago Joint Maneuver
Training Center,

Salinas, Puerto Rico

Perfluorooctane-Sulfonic Acid (PFOS) and Perfluorooctanoic
Acid (PFOA) Impacted Sites
ARNG Installations, Nationwide

March 2020

Prepared for:

Army National Guard Bureau
111 S. George Mason Drive
Arlington, VA 22204

U.S. Army Corps of Engineers, Baltimore District
2 Hopkins Plaza
Baltimore, MD 21201

Prepared by:

AECOM

12420 Milestone Center Drive, Suite 150
Germantown, MD 20876

aecom.com

Contract Number: W912DR-12-D-0014
Delivery Order: W912DR17F0192




PFAS Preliminary Assessment Report
Camp Santiago, Salinas, Puerto Rico

Table of Contents

EXECULIVE SUMIMAIY ... e e e e e e e e e e e e et e e e e e e e e esrrea s 1
[...]
of rainfall, the extent of agricultural development, and nature of the soils.

Impacts. Camp Santiago operates a sewage treatment facility which discharges
treated effluent limitations required to comply with applicable water quality

standards.

The use of military vehicles at Camp Santiago results in mirnor ground
distubance so that the potential for erosion and signficant sediment loading to
the dry rivers of Camp Santiago and downstream of the Camp is relatively low.
This is especially true if one considers the extent of vegetative cover which
is almost complete in the training area and the semi-arid nature of the climate

characteristic of the Camp. Most of the sediment loading which does result

from military training is from sheet and gully erosion of the unpaved roads.

The Camp’s roads are only intermittently maintained, and depending upon the soil

type and slope, the erosion potential can be high. The high intensity rainfall
periods and the topographic characteristic of Camp Santiago cause the erosion

to be the highest during the rainy season which is of relatively short

93



duration. Consequently, sediment loading to typically dry streams and rivers
associated with the Camp can be relatively high; such erosion is not continuous

and is no considered to be significant.

The use of the tracked vehicles associated with training of the cavalry troops
result in more ground dsturbance than training conducted using wheeled
vehicles. The tracked vehicles use training areas which are relatively flat
compared with the mountainous terrain in the northern part of Camp Santiago,
making the erosion potential in the flat areas lower than in the more
ﬁountainous areas which have greater slopes. Recognizing this, the length of
the growing season, and the extent of vegetative cover associated yiph the
training areas, the use of tracked equipment does not result in a significant
increase in the sediment load contributed by Camp Santiago’s activities to

the waterways. Artillery and mortar rounds dishcarged in the impact area may
result in some pollutants which could become waterborn. However, the
decomposition products of the explosives used result mainly in gasses being
emitted upon rapid oxidation of the explosive. It is not expected that surface
waters would be degraded as a result of the small humber of rounds which are

exploded in the impact area annually.

Conclusion. While some general statements may be made relative to the water
quality standards of rivers sampled in the soutern portion of Puerto Rico,
there are no actual water quality data available for the rivers associated with

Camp Santiago.

Training activities associated with Camp Santiago result in erosion problems
which not only affect the usefulness of the training area but produce an

unacceptable sedimentation loading on the streams and rivers located on and

94



downstream of Camp Santiago.

Reéecommendations. Recommend the initiation of a stream monitoring program at

Camp Santiago to determine existing water quality conditions and the
applicability of the existing conditions to the existing water quality
standards. Also recommend an evaluation of training practices as they relate
to the destruction of roads and hillside susceptible to surface water runoff.
Such options as the initiation of a more intense road maintenance program, the
construction of siltation catchment basins, or the redirection of troop

movement away from susceptible erosion areas.

5.9.3 Ground Water Hydroiogz. Ground &ater is a resource closely monitored

by the Commonwealth of Puerto Rico, especially in the south as this is the
primary source'of water. precipitation and evapotranspiration are generally
equal in southerﬁ Puerto Rico so that the water balance demonstrates a
deficliency most of the year; another reason why ground water resources are
closely monitored. This is especially important since agricultural development
15 the south is particularly dependent upon irrigation which can affect public
water supplies. Ground water levels in tﬁe.Camp Santiago area range from 3-12m
above Mean Sea Level (MSL). Data from wells south of Salinas indicate that
from 1971-J978 groundwater was pumped at a greater rate than was recharged
resulting in a ground water deficit which could result in salt water

intrusion. Consulation with the Puerto Rico Aqueduct and Sewer Authority
indicates that the aquifer is overdrawn and that little reserve capacity is
available; to date the aéuifer has never dried up in_the.immediate vicinity of
Salinas and Camp Santiago.

95



The water quality of the ground water aquifer used by Camp Santiago is good as
the only treatment required is chlorination. Typically, water from alluvial
aquifers along the coast locally will have high concentrations of iron and
maganese ; the sources of these minerals is unknown. Ground water throughout
Puerto Rico is a calcium bicarbonate type differing primarily in the
concentration of dissolved solids. In the south, alluvium aquiférs are
characterized by dissolved solids concentrations of 300-500 mg/1 while
limestone aquifers are characterized by concentrations ranging from 500-800
mg/1. -

In summary, the ground water used by Camp Santiago is of gpod quality; however,
drawdown of the aquifer for agricultural purposes without sufficient recharge

could ultimately result in a deficient water balance.

Impacts. Camp Santiago‘does not keep records on water usage, but it is-not
anticipated that the use ofuiis water wells will significantly affect the
availability of gfound water tithe public sector using the same aquifer. The
water pumping system can oﬁly support an effective population capacity of
around 2,000-2,500 which is the average number of troops training at Camp
Santiago. Peak water demands on the aquifer generally occur only on weekends
and during the AT periods in the summer. Compared to the_quantities of water

used for irrigation in the area, Camp Santiago’s consumption is lower.

A'potential for the contamination of ground water exists at the sanitary
landfill operated by the Camp. Inspection of the landfill following high
intensity, short duration ;ains indicated that within several hours most of the
rainwater which had accumulated in the trench had disappeared into the ground.
This‘intennittently produced leachate is probably relatively clean as the

existing construction of the landfill prevents the pooled rainwater from mixing

96



with cover refuse. However, since the refuse is not covered daily, a potential
exists for the contamination of the rainwater as it accumulates with the
unburied refuse and for the contamination of ground water from the leachate.
The landfill site has not been studied to determine its geohydrological
characteristics. Although the potential exists for leachate contamination of
ground water, controlled operation of the landfill using approved techniques
will greatly minimize this potential, if not totally eliminate it.

Conclusion. While ground water is considered a critical natural resource in
Puerto Rico, the actual émount of data available for evaluating current
conditions for future management is very minimal. There is no ground water
withdrawal data for Camp Santiago with only minimal graduation quality data.
With the continuedAincrease in demand for ground water utilization and possible

contamination, a comprehensive ground water study should be undertaken at Camp

Santiago to ensure an adequate supply of water in the future.

Recommendations. Recommend the initiation of an extensive ground water study

at Camp Santiago to include influences of the Salinas Municipality. The study
should include as a minimum data on well withdrawal notes, ground water
sampling, and a determination of the current state of the ground water
aquifer. Based on the recommendations gf the groundwater study, initiate

appropriate action.

5.9.4 Drinking Water.

Existing Conditions. The water supply at Camp Santiago is provided by two

deep wells located near the main gate.

One well is equipped with a 25 horsepower motor and pump rated at 970
liters/per minute and the other well has a 25 horsepower motor pump rated at

97



870 liters per minute. Both are powered by electric motors with no emergency
standby power sources. Well pump operation is controlled by a float located
inthe 1.1 million gallon water storage tank. When the water level drops 0.3
meters below the top of the ténk, one pump starts; if the water level continues
to fall, the second pump starts. The pumps stop when the tank is full.

Good quality ground water eliminates the need for treatment beyond
chlorination. However, routine water samples should be analyzed to ensure
canpliance with the Safe Drinking Water Act. Two gas chlorinators (one for
each well) are located on the single 0.2m transmission line which supplies the
distribution systém. The water distribution system is 21km in length and
consists of asbestos cement and cast iron mains ranging from 0.1m to 0.2m in

diameter.

Impacts. - Camp Santiago does not keep any records of pump operating cycles
nor does it meter water usage, therefore, no water usage data is available.
Specific data on the water béaring aquifer’s safe yield is also unavailable
because of the lack_of pumping test data. Since there is-no treatment of the
ground water beyond chlorination prior to distribution, there is no waste water

generated by the water system and therefore no waste water treatment required.

Utilizing a theoretical value of 580 liters of water consumption per day, per
person, the existing water supply system is capable of supporting the 2,000
troops who utilize Camp Santiago at peak training periods. The proposed
construction of the proposeg MATES and Battalion billeting should have no

significant impact on water demands at Camp Santiago.

Conclusion, While there is currently no treatment of the ground water at

Camp Santiago beyond chlorination, indicating high quality ground water, data

98



does not exist to establish Camp Santiago’s compliance with the Safe Drinking
Water Acts requirements for meeting maximum contaimnment levels.

Recommendation. Recommend the initiation of a sampling program to determine

compliance with the Safe Drinking Water Act. Based on the recommendations of

the sampling program, initiate proper actions.

5.9.5 Waste Water.

Existing Conditions. Waste water is collected and treated at Camp Santiago

by an activated sludge sewage treatment plant which discharges treated effluent

into the Quebrada Honda, a tributary of the Rio Nigua.

The sewage collection system consists of ..2m and .3m diameter'mains., The
collection system is a gravity system constructed in the late 1960’s. Raw
sewage from throughout the cantomment area enters the sewage treatment plant
through.a -3m<ﬁémeter gravity sever and passes through a bar screen comminutor
and parshall flume, Séwage then flows through primary contact basins,
stabilization basins, final clarifiers, and a chlorine contact chamber. Two
sludge recirculation pumps recirculate the activiated sludge from the final
clarifiers to the primary contact basins. Excess sludge is drawn off to an
aerobic sludge digestor where digested sludge is deposited on drying beds.
Dried sludge is disposed of at the land fill on post. The sewage treatment
plant has a design flow of 0.2 million gallons per day. Based on log sheets
maintained at the treatment plant the average daily flow of 0.05 million
gallons per day. However, during AT flows can reach as high as 0.70 million
gallons per day.

The quality of the sewage treatment plant’s effluent has been historically
good, averaging 15-20 mg/l for both BOD and TSS. The plant is manned 8 hours a

day, 5 days a week by a certified operator who performs some chemical analyses

99



on the effluent; however, BOD, TSS, and other more complicated analyses are

performed off post.

Presently, several facilities dispose of waste water into drainage fields.
Because of the semi-arid nature of the climate and the porosity of the soils,
these drainage fields work well., Their use should not significantly degrade
any ground waters, It is planned to eventually connect all field lines to the
waste water treatment system, There are presently no treatment facilities
associated with the washracks, therefore oils and greases washed from vehicles
are probably exceeding water quality standards, however, no data were
available. A consolidated wash rack is currently under construction which will
be provided for pretreatment of the wash water prior to dischange to the

sanitary sewer,

Hheﬁ military units utilize the licensed lands, they infrequently use equipment
for treating surface waters to be used for drinking water. This equipment is
usually located near Lago Coama and Lago Melania andis used primarily during
the AT cycles. The treatment process results in the generation of a
flocculation wﬁich is discharged downstream of the influent line and back into

the surface water.

Impacts. The EQB of Puerto Rico establishes regulations for the discharge of
Sewage treatment plant effluents. These standards apply at all times, except
when surface water flow is less than the average minimum seven day, ten year
low flow condition. Both Quebrada Honda and Rio Nigua are reportedly dry from

January through June during most years.

At the present time Camp Santiago does not have an NPDES Permit for its washracks

100



or potable water purification systems. However, Camp Santiago has obtained

an NPDES permit for its wastewater treatment plant No. PR 0023906. The EQB
indicated that they intended to certify that the discharge will comply with
applicable water quality standards if the NPDES permit effluent limitations are
met. The EQB recognized the fact that the receiving stream is dry most of the
year. Therefore, the permit specifies a comprehensive monitoring program
related to water quality parameters and the absence of a mixing zone. A
compliance schedule is not proposed by the Commonwealth. It is not believed
that the construction of the Battalion billeting will result in adverse

impact on the existing sewage treatment plant.

The EQB has also indicated that the NPDES Permit is required for the pbint'
source discharges associated with the portable water purification systems.

The discharge from these systems is basically a slurry composed primarily of
ferric ch]o¥ide. However, it is not énticipated that the small volumes of
waste that are discharged intermittently and only 3-4 times a year will result

in a significant impact on the water quality of the receiving system.

In order to bring Camp Santiago's washracks into compliance, const%uction of
a new consolidated washrack is proposed which will provide pretreatment prior
to discharge to the Camp's sanitary sewer. The proposed consolidated
washrack will result in the elimination of the existing washracks and the need
for NPDES permits. The 14 washracks proposed for the MATES will also be

provided with pretreatment and will be connected to the sanitary sewer.

Conclusions. Camp Santiago is currently operating six washracks and portable

water purification systems which have point source discharges and

101



operate without either waste water treatment facilities or NPDES permits.

Recommendations. Recommend that an industrial waste survey be undertaken at

Camp Santiago to identify all point source discharges, and that waste water
treatment facilities be installed and NPDES permits be obtained for all point

source dishcarges at Camp Santiago.

5.9.6 Spill Plans.

Existing Conditions: Army regulations implementing the Clean Water Act

require installations having certain non-transportation related onshore and
offshore oil storage facilities to prepare and maintaiﬁ a Spill Prevention
Contrel and Countermeasure (SPCC) Plan to prevent and control the Aischarge of
0il hazardous substances before they occur. Further, an Installation Spill
Contingency Plan (ISCP) is required to identify responsibilities, procedures,